



Test Certificate: Chilt/RF09053 (Doorset A)

This certificate is awarded to:

Çelik and Çelik Yapısal Çelik Endüstri ve Tic A.Ş.
Abdurrahman Gazi Mah
Ebubekir Cad
Şehit Er Hasan Genç İlköğretim
Okulu Samandira
Kartal/Istanbul
Turkey

This document confirms that a fire resistance test was conducted in accordance with BSEN 1634-1: 2008 on two single leaf single acting steel doorsets, one with glazing on 21 January 2010 and the following results were achieved.

Doorset A	Integrity	
	Cotton pad	* minutes
	Continuous flaming	143 (one hundred and forty three) minutes
	Gap gauges	* minutes
	Insulation	52 (fifty two) minutes - average set 22 (twenty two) minutes - standard set (max) 114 (one hundred and fourteen) minutes – door frame (max)
	Radiation	* minutes to 15kW/m ²

* Failure criteria was not achieved prior to initial failure.

The results relate only to the specimens tested, as detailed in test report number Chilt/RF09053

Robert Axe
Test Engineer
Date: 24 March 2010

Mark Cummings
Head of Section – Fire Resistance
Date: 24 March 2010

Chiltern International Fire Ltd
Chiltern House, Stocking Lane, Hughenden Valley,
High Wycombe, HP14 4ND, United Kingdom

Tel: 01494 569800
Fax: 01494 564895

Web: www.chilternfire.co.uk
Email: cif@chilternfire.co.uk

Page 1 of 1



1762